



The acutely disturbed patient

Key Facts:

- An acutely disturbed patient is often suffering from acute delirium rather than a mental illness
- Acute delirium = a state of mental confusion that may resemble a psychotic disorder, but is actually caused by an acute, potentially serious organic process. It is associated with adverse health outcomes. Acute delirium can be hyperactive (patient is restless and agitated) or hypoactive (patient is withdrawn, quiet and sleepy). Prevention of delirium is key.
- In most cases, people with mental illness are not violent and are more likely to be the victims rather than the perpetrators.

Prevention of acute delirium

- Identify those most at risk: age>65, cognitive impairment, severe illness, hip fracture 1.
- Interventions 2.
 - Continuity of staff whenever possible
 - Avoid moving patients within and between wards or rooms unless absolutely necessary
 - Assess patients at risk for clinical factors that might precipitate delirium: cognitive impairment, dehydration, constigation, hypoxia, immobility, infection, polypharmacy, pain, poor nutrition, sensory impairment, sleep disturbance
 - For people at risk of delirium, avoid new prescriptions of benzodiazepines. Caution with opioids (balance with risk of untreated pain which can also trigger delirium) and other drugs (see 'causes of acute delirium' box below).
 - Staff to be vigilant for behavioural changes

Management of the acutely disturbed patient

Whether presenting to the Casualty, OPD or on the wards, non-pharmacological strategies are most important.



proportionate to the risk posed.

Non-pharmacological strategies

- Ensure effective communication, reorientation and reassurance e.g. explain where the person is, who they are, what your role is. Consider involving family and friends to help with this.
- Keep the environment as calm as
- Try to diffuse the situation respect the rights and dignity of the patient, avoid confrontation or arguments

Common causes of acute delirium:

- CNS infection malaria, meningitis (including tuberculosis), rabies,
- Systemic infections
- Electrolyte disturbances ↑Na⁺ ↓Na⁺
- Respiratory failure
- Other metabolic causes \uparrow or \downarrow glucose, uraemia, hepatic encephalopathy
- Nutritional Wernicke's encephalopathy
- Toxins carbon monoxide, methanol, poisons, lead, cyanide, thallium
- Alcohol withdrawal or excess
- Other CNS problems head injury, stroke, ↑ICP, frontal injury, epilepsy (post-ictal), chronic subdural hematoma
- Urinary retention (especially in the elderly)
- Drugs steroids, benzodiazepines, opioids, antihistamines, phenytoin, anti-Parkinson's drugs, anticholinergics (e.g. oxybutynin), antipsychotics

Kijabe Guidelines



Oral Medication Dosing:	IM Medication Dosing:
Olanzapine 5-10mg; elderly initially 2.5-5mg (Max 20mg/24h);	Midazolam 5mg IM, repeat if necessary after 30 minutes; if
Haloperidol 5-10mg (Max 10mg /24h); elderly initially 2.5mg	used in elderly 1.25-2.5mg initial dose
then adjust gradually according to response up to max 5mg per	Chlorpromazine 25-50mg IM (max single dose 100mg; max
day in most cases	400mg 24 h)
Promethazine 25-50mg (Max 100mg/24h)	Ketamine 4mg/kg IM or 1mg/kg IV

References

- 1. Oxford handbook of tropical medicine
- 2. *BMJ* 2010;341:c3704
- 3. Emergency care algorithms 2021; emergencymedicinekenya.org
- 4. https://doi.org/10.1093/ageing/afq140
- 5. Am J Emerg Med. 2021 Jun;44:306-311. doi: 10.1016/j.ajem.2020.04.013. Epub 2020 Apr 11. PMID: 32340820.
- 6. Texas Health and Human Services. Quick Reference for the Treatment of Acute Agitation
- 7. NEJM 2017;377:1456